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TEST REPORT No. 333507/9943/CPR 

issued by Istituto Giordano in the capacity of notified test laboratory (No. 0407) 

pursuant to Regulation (EU) No 305/2011 of the European Parliament and of the Council of 09/03/2011 

Place and date of issue: Bellaria-Igea Marina - Italy, 09/05/2016 

Customer: PADANA CLEANROOM S.r.l. - Via John Fitzgerald Kennedy, 29 - 26044 LEVATA DI GRON-

TARDO (CR) - Italy 

Date test requested: 06/04/2016 

Order number and date: 69576, 06/04/2016 

Date sample received: 08/04/2016 

Test date: 18/04/2016 

Purpose of test: static load testing of a suspension component in accordance with clause 5.3 of 

standard UNI EN 13964:2014 

Test site: Istituto Giordano S.p.A. - Via Erbosa, 72 - 47043 Gatteo (FC) - Italy 

Sample origin: sampled and supplied by the Customer 

Identification of sample received: No. 2016/0709/B 

Sample name* 

The test sample is called “ART.4070_T48/ART.4071_T48”. 

Description of sample* 

The test sample comprises 10 components of a modular suspended ceiling with inverted T-section grid, width 

48 mm, made from silver anodised aluminium. 

(*) according to that stated by the Customer. 
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Photos of a component 

Manufacturing site* 

PADANA CLEANROOM S.r.l. - Via John Fitzgerald Kennedy, 29 - 26044 LEVATA DI GRONTARDO (CR) - Italy. 

Normative References 

The test was carried out in accordance with the requirements of standard UNI EN 13964:2014 dated 

10/04/2014 “Suspended ceilings - Requirements and test methods”.  

Test apparatus 

The following equipment was used to carry out the test: 

– Istituto Giordano S.p.A. IG 10000 digital universal testing machine, speed range 0,05-300 mm/min or load 

rate 9-300 N/s, clear span between support columns of 640 mm and effective travel 2000 mm (apparatus 

in-house identification code FT161); 

– AEP load cell, capacity 25 kN, complete with in-house calibration report (apparatus in-house identification 

code FT490); 

– fixing system simulating sample actual conditions of use. 



 (Test report No. 333507/9943/CPR dated 09/05/2016) sheet 3 of 5 follows 

 

 

Test method 

The test was carried out in accordance with the requirements of clause 5.3 “Testing of metal suspension and 

connecting components” of standard UNI EN 13964:2014. 

Each pair of hooks underwent a static tensile test at an application rate of 5 mm/min, whilst measuring the 

respective force and deformation. 

The admissible load “admF” was calculated using the following equation: 

admF	=
Fu

5%

ν
 

where: admF = admissible load, in N; 

 Fu
5% = the 5 % fractile, in turn calculated using the following equation: 

Fu
5%	=	Fu	-	kσ	·	s 

 where Fu = average value of ultimate load Fu, in N; 

  kσ = statistical factor, whose value is 2,57 for 10 test pieces; 

  s = standard deviation in N; 

  ν = safety factor = 2,5. 

Environmental conditions during test 

 

Atmospheric pressure (1014 ± 10) mbar 

Ambient temperature (23 ± 2) °C 

Relative humidity (50 ± 5) % 
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Test results 

 

Elemento Displacement at failure Ultimate load Result 

[No.] [mm] [N]  

1 9,74 7663 Ovalisation of screw hole in plate 

2 8,86 7710 Ovalisation of screw hole in plate 

3 7,77 8699 Ovalisation of screw hole in plate 

4 9,70 7262 Ovalisation of screw hole in plate 

5 9,20 7874 Ovalisation of screw hole in plate 

6 10,45 7121 Ovalisation of screw hole in plate 

7 7,15 8396 Ovalisation of screw hole in plate 

8 8,15 7989 Ovalisation of screw hole in plate 

9 9,86 8289 Ovalisation of screw hole in plate 

10 9,03 7832 Ovalisation of screw hole in plate 

Average 8,99 7884 // 

Standard deviation 1,03 489 // 

 

Load-displacement curve of component 1 

0

1000

2000

3000

4000

5000

6000

7000

8000

0 1 2 3 4 5 6 7 8 9

Lo
a

d
 [

N
]

Displacement [mm]



 (Test report No. 333507/9943/CPR dated 09/05/2016) sheet 5 of 5 follows 

 

 

   

 Photo of a component during testing Example of failure 

Findings 

On the basis of the test performed, the results obtained and the provisions of standard UNI EN 13964:2014, 

the test sample, comprising suspension components called “ART.4070_T48/ART.4071_T48” submitted by the 

company PADANA CLEANROOM S.r.l. - Via John Fitzgerald Kennedy, 29 - 26044 LEVATA DI GRONTARDO (CR) 

- Italy, has the performance characteristics specified in the following table. 

 

Admissible load “admF” 2651 N 

Average displacement 9,0 mm 

Maximum displacement 10,5 mm 

Minimum displacement 7,2 mm 

 

The results given refer exclusively to the test specimen itself and are only valid under the same conditions in 

which testing was carried out. 

This test report alone shall not be considered a certificate of conformity. 

Test Technician: Ing. Matteo Naviglio 

Head of Security and Safety Laboratory: Dott. Andrea Bruschi 

CPD Department Technical Manager: Dott. Ing. Giuseppe Persano Adorno 

 Chief Executive Officer 

(Dott. Arch. Sara Lorenza Giordano) 

 

............................................ 

The original of this document consists of an electronic document with a digital signature affixed pursuant to DPR (Presidential Decree) 513/97.
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ANNEX “A” 

TO TEST REPORT No. 333507/9943/CPR 

Place and date of issue: Bellaria-Igea Marina - Italy, 09/05/2016 

Customer: PADANA CLEANROOM S.r.l. - Via John Fitzgerald Kennedy, 29 - 26044 LEVATA DI GRON-

TARDO (CR) - Italy 

Purpose: sample technical documentation 

 

 

 

The following sheets contain Customer-supplied sample technical documentation. 

 

  

Test Technician: Ing. Matteo Naviglio 

Head of Security and Safety Laboratory: Dott. Andrea Bruschi 

CPD Department Technical Manager: Dott. Ing. Giuseppe Persano Adorno 

 Chief Executive Officer 

(Dott. Arch. Sara Lorenza Giordano) 

 

............................................ 
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